SMALL OFFSET PRESS







FC®HIC M3 NE CRBOTINANLLE, &, Y*OBLHL
DNV —ZXFERE HICRLBHNO—REIZE>TOWBD I &IC
BONBUAF O HICERICEBHBILPLFBERETTE
W&,

CONBFENTEYY —XTBRAOBSEA D TR AL B0
SSORECHIBL TAKIHIZASH ORBLUICERE TS
BOBEARGHINNEE B> TEBLICLOTIEVE T NT
FOY—XFBINFTICRFBENTOET/NEA DL FEDRIE
ORTRLEIHICL TIVAL FEEOT, BIBHICE, MEm
CHF, CORBUICBOTHLIEROBHKICEZ >& TRER
LIEPTEBERBVET,

ZECE-> THLERERESEHIL TH<alE, JE8A
BEICHHPNEL TORYSIA, SREQENBOHRDE DK
WAEHBZEHNRGRGIETIETVET,

MO D (3E0Y, BESNICBRRNBBICALYOLTHUET
DT, “NWAVY—X" TEBORIE, RERRERUSETT
FRTEBLO88DOIELET,

AR BB EEBNTDID, HRGRATAE
EHATO>THUETIL, CNETERNEBERITTEST

BUET, 4
B NAV =X EH-BTHATEOETLIORLTS
FAOEBL EF & T,
N—YHAOATD 1. COR—VHEDIE, LEBHSEA TR FREERET
ﬁmﬁiﬁ‘—o{'\—( §ff[7TﬁE§ET§§ck5l:@DT$U§vo

THEAYORICE, CHERAOEBREEHES, N—-YHao
SDELCHYET I F2 72— FESHIULBERRO
AV Fv o ANoE RBYBEEBIBICH TEXNTEF T,

BLEBROPICIEHEE L, BELOBRLSTHBEREAELY
RIS IRE (PyvEY/X\—Y) TEREESEBOEBRRY
HUETOTHFOITHEROE T,

2. 700CDMRRESICE, 700CDHFMANR MR
BROLBAICKBIENTHEYE T,
Z700CDEFRBROBSHEAUIROBAY T,

B HO1—10— 3
H 01 10 3 1 SRBHA
l | | ! [ {BLN0COX 38R <
Sh-728  1HRI-F  A-YI-F  MRRI0-Fe-eee-
' By
700x B
0CD
HOo1 — 02 — 1A — 3
|

PutsTU-%EER



3. NYEVY—RXCHBAESNTHUET IBEBR (KL, FY k-,

v elE) (JBLBROTEDRVCIUBSOSKERY

®->T, INBOBRIE, NTF) —XEAPREEXBIL,
MADEHND (SREOKREE, A0ty FREES) (OR
BAENTOSHERDE R EEBR—, [HGESELATT
HYUET,

BSOUZII L > TEORIOBEHHETDLD(CE>T
BY, BOFIL, 4EOERILEBRELICEDTT,
@ 101 - 366

101 _ 366
l l
INARI L ORR 6 mmE x 16mm =

(> T 101366 OBSRBIEFARIVET, EHOm,
EXA6mMT#HD - EHDHBBITBRTY )

INBOMBRINES, HHEO—BXF 4P 2BRL TIH
AT,

4. TONR—VYHAROSE “700CD" EGHRRAIKY B

5

6.

FTOMIBE L6 I V—TICXBIBRENTHYE T,
Hb‘)l/—j ......... 3B i m
MG W—"Feeeeenee & B 88
Rb‘}b_j ......... *6 ii gB

. CONR—YHEOTE, BEGMFEIRICKIYBREINT
BUFIH D, BHTOBEGEREERV700CDO X
HZZXLEBRT B HIRTEBRITHBIBRICIDILLRE
C&EYo

ZONR-VHhARDLG, PEB<ERIZHENDBYET,



How to use Parts Catalog:

Find the parts you need in the illustrations and get their code
numbers and descriptions in this parts catalog. Yoeur order must
show: @ index numbers, @ code numbers, and (3 quantities
required.

For structural accuracy, we supply certain parts already assem-
bled into larger unit components instead of supplying basic
members individually.

Some of the parts are for use in 700CD only and some

are not. Parts of 700CD Series are shown in the catalog as

follows.

(Example)

HO1-10-3 H = Group symbol
01 = Sub - division
10 = Parts code

HO1-02—-1A-3

3 = Type of press

1A = Assembly (7=700CD, 700DX, 70.
3 =all presses except 900CDX)

The parts which are not exclusive to HAMADA Series but

used in our all other presses (high speed rotary letterpresses,

web offset presses, etc.) are shown as follows.

(Example)
101-366 101 = Hexagon bolt
366 = 6mm dia. 16 mm long

Parts are listed in the catalog under six 'gropus running from

feed section to delivery end.

H Group .---- Feed Section

M Group ----- Press Section

R Group ----- Dampening Section
I Group ----- Ink Section

B Group ----- Covers

A Group ----- Delivery Section

E  Group ..... Electric Section

The exploded views contained in the Catalog will help under-
standing of mechanisms and will be found useful in making

simple repair.

Subject to change without prior notice.



O S S
STANDARD STOCK PARTS. NO.

)

A

k

BRI E’

AN Y
d 5K alﬁ! |

— ’
Screw e Screw S
d x % d X 2
101 — 358 M6 X 8 122 — 006 M3 X 6
101 — 360 M6 X 10 122 — 056 M4X 6
101 — 362 M6 X 12 122 — 058 M4X 8
101 ~ 366 M6 X 16 122 — 060 M 4 X 10
101 — 370 M6 X 20 122 — 062 M4 X 12
101 — 372 M6 X 22 122 - 075 M4 X 25
101 — 380 M 6 X 30 122 — 108 M5 X 8
101 — 381 M6 X 35 122 - 110 M5 X 10
101 — 383.5 M 6 X 45 122 - 112 M5 X 12
101 — 462 M8 X 12 122 - 115 M5 X 15
101 — 466 M8 X 16 122 - 132 M 5 X 40
101 — 470 M 8 X 20 122 — 160 M6 X 10
101 — 472 M8 X 22 122 — 164 M6 X 14
101 — 475 M8 X 25 122 — 165 M6 X 15
101 — 480 M 8 X 30 122 — 168 M6 X 18
101 — 481 M8 X 35 122 — 170 M6 X 20
101 — 482 M 8 X 40 122 - 172 M6 X 22
101 — 484 M 8 X 60 122 — 765 M 8 X 15
101 — 487.5 M 8 X 65 122 — 770 M8 X 20
101 — 489.5 M8 X 75 122 - 772 M 8 X 22
101 — 510 M5 X 10 122 — 775 M 8 X 25
101 — 530.5 M5 X 30
101 — 670 M10 X 30
101 - 571 M10 X 35
101 — 610 M12 X 20
101 — 615 M12 X 25
Frou 7 - +F R
FIL b - %d E5hET d
Screw e —— Screw g—=
d x % d x %
117 — 362 M6 X 12 122 — 408 M4 Xx18
117 — 365 M6 X 15
117 — 368 M6 X 18
117 — 370 M6 X 20
117 — 375 M6 X 25
117 — 385 M 6 X 55
117 — 391 M 6 X 85
117 — 408 MaXx 8
117 — 412 M4 X 12 R
117 — 415 M4 X 15 T
117 — 418 M4 X 18 L | |4
117 — 466 M8 X 15
117 — 470 M 8 X 20 Screw 2
117 — 475 M8 X 25
117 — 508 M5X 8 d x %
117 — 515 M5 X 15 111 - 314 M3 X 14
117 — 522 M5 X 22 111 — 420 M4 X 20
117 — 525 M5 X 25 111 — 525 M5 X 25
117 — 530 M5 X 30 111 — 532 M 5 X 40
117 — 532 M 5 X 40 111 - 5633 M 5 X 45
117 ~ 674 M10 X 50

RANT
rrgzxy B4
Screw =g
dx %
125 — 606 M3 X 6
125 — 608 M3 X 8
1256 - 612 M3 X 12
125 — 620.5 M3 X2
125 - 625 M3 X 25
125 — 655 M4X 5
125 - 656 M4X 6
125 — 658 M4X 8
125 — 660 M4 X1
125 — 662 M4 X 12
125 — 665 M4 X 15
125 — 670 M4 X2
125 — 672 M4 X 22
125 — 680 M4 X 30
125 - 705 M5EX &
125 — 706 M5 X 6
125 — 708 M5 X 8
126—- 710 M5 X 10
125 - 712 M5 X 12
125 —- 715 M5 X 15
126 - 718 M5 X 18
125 - 720 M5 X2
126 — 722 M5 X 22
126 — 725 M5 X 25
126 —-730 M 5 X 30
125 — 731 M5 X 35
125 — 756 M6 X 6
126 — 758 M6 X 8
125 — 760 M6 X 10
125 — 762 M6 X 12
125 - 765 M6 X 15
125 — 768 M6 X 18
125 —-770 M6 X 20
+2 A - v
war (L ]
Screw o
d x %
125 - 075 M 3 X 25
126—-110 M4 X 10
126 - 120 M4 X2
126 — 131 M4 X 35



FA—-ty k =—/—— 2y baly

5 ; Ay 77vox
< Q- = d d

uu
e

Set Screw Nut Lock Washer
dx?® d d
145 — 325 M3 X 25 170 — 103 M 3 180 — 103 3.1¢
145 — 355 M6 X 5 170 — 104 M 4 180 — 104 419
145 — 356 M6 X 6 170 — 105 M5 180 — 105 5.1¢
145 — 358 M6 X 8 170 — 106 M6 180 — 106 6.1¢
145 — 360 M6 X 10 170 — 108 M8 180 — 108 8.2¢
145 — 362 M6 X 12 170 - 108.3 M8 180 — 110 10.2¢
145 — 365 M6 X 15 170 — 110 M10 180 — 112 12.2¢
145 — 404 Max 4 170 — 110.3 M10 180 — 116 16.2¢
145 — 406 Ma4Xx 6 170 —112 M12
170 — 116 M16
145 — 410 M4 X 10
145 — 418 M4 X 18
145 — 430 HB74 X 30 MEEES ~
s uan S
145 — 475 M8 X 25 Washer =
145 — 483 M8 X 45 D
145 — 505 MBX 5 180 _ 708 200
145 — 506 M5 X 6
145 — 508 M5X 8
145 —510 M5 X 10
145 — 512 M5 X 12
145 — 515 M5 X 15
$D—tvb*“_____ -3 ERT v v
N - .
xv 4 i @
Set Screw S Wing Nut =g E-Ring
d x ® d d
140 — 362 M6 X 12 163 — 105 M 5 181 — 403 3¢
140 — 370 M 6 X 20 181 — 404 4¢
140 — 470 M8 X 20 181 — 405 5¢
140 — 483 M8 X45 181 — 406 6¢
181 — 408 8¢
181 — 410 10¢
181 — 412 12¢
181 — 415 15 ¢
181 — 419 19¢
w2k F—IN B2 .
|
Nut Taper Pin B S
d X Pitch d x %
182 — 145 39 x 20
174~ 704 M2 X 1 182 — 146 3¢ x 22
182 — 147 3¢ X 25
182 — 148 3¢ X 28
182 — 150 3¢ X 36
182 — 153 3¢ X 50
182 — 167 4¢ X 25
182 — 168 4¢ x 28
182 — 169 49 x 32
182 — 171 a9 x 40



ATV TEY

d
Roll Pin e
d x %
183 — 139 169 X 8
183 — 140 16¢ X 10
183 — 142 160 X 14
183 — 150 2¢ X 10
183 — 151 2¢ X 12
183 — 152 2¢ X 14
183 — 167 259 X 14
183 — 168 25¢ X 16
183 —178 3¢ X 6
183 —179 3¢ x 8
183 — 180 3¢ x 10
183 — 182 3¢ x 14
183 — 183 3¢ X 16
183 — 184 3¢ x 18
183 — 185 3¢ X 20
183 — 186 3¢ x 22
183 — 187 3¢ X 25
183 — 188 3¢ X 28
183 — 200 4a¢ x 10
183 — 203 a9 x 16
183 — 204 4¢ x 18
183 — 205 4¢ x 20
183 — 206 4¢ X 22
183 — 206.1 4¢ X 24
183 — 207 49 X 25
183 — 208 a¢ x 28
183 — 208.1 4¢ X 30
183 — 209 4¢ X 32
183 — 211 4¢ X 40
183 — 229 5¢ X 32
183 — 230 5¢ X 36
183 — 245 69 X 20
BMFEUY Eg
Chain b

Connecting Link

280 — 000.2

a X b
1/4

HE 1 W d
i—’:—“, ﬁ\o) gHxI0#MB I
d
. . —Q .
Cotter Pin Needle Bearing D
d x 2 d XD X B
183 — 725 0.9 X 15 258 — 012 129X 189X 12
183 — 734 1¢X12 258 — 017 159X 219 X 22
183 — 744 14¢0%X12
183 — 745 140X 15
183 — 747 140X 20
183 — 765 1.8¢X 15
Tyx d SyFPN=—FKIL —4 ;
XT7Y T B
Flat Washer Needle Bearing =—0D
d d XD X B
122—103 32¢ 258 — 232 3/16 X 11/32 X 3/8
—104 43¢ 268 — 235 174 X 7/16 X 7/16
184 — 105 53¢
184 — 106 64¢
184 — 108 84¢
184 — 110 105¢
184 — 112 13¢
184 — 114 15¢
Jyva — 4242y—7 4
la|o !
i
Bushing e Inner Sleeve —D—
d X D X B d XD XB
243 — 600 5¢X 7¢X5 258 — 259 8PpX 120X 125
243 — 608 8PX109X8 258 — 271 129X 150 X225
243 — 619 120X 149X 15 258 — 610 5¢X169X12
243 — 620 120X 149X 20
243 — 634 16X 189X 20
243 — 635 16 PX 18 X 25
243 — 645 2¢X25¢0X16
A <d oyry
8l ;
Bearing e D s O Ring
d xp x ¥ d
250 — 125.6 5¢X16PX5 324 — 306 58 ¢
250 — 126.6 5¢X19¢X6 324 — 310 98¢
250 — 127.6 TOX22¢X7 324 — 622 29.74 ¢
250 — 129.6 9PX 260X 8
250 — 201.6 12¢X32¢X10
250 — 202.6 159X 359X 11

_6 —






A1001

NOP-Side Frame




Feed Section

Paper Table and Elevator A1001
! Nr\?(f Parts No. Description Remarks :)Je':it:”y
01 H12-38-3 Side Blower Nozzle 2
02 H12-47-1A-3 Side Blower Nozzle Bracket 2
03 H12-45-3 Side Blower Nozzle Bracket Spring 2
04 H09-13-7 Elevator Sprocket Shaft 1
05 H09-14-3 Elevator Sprocket 2
06 183-209 Roll Pin 2
07 H(09-22-3 Elevator Chain Guard No-Operator-Side 1
08 H09-19-3 Elevator Chain Guard Operator-Side 1
09 H09-25-3 Elevator Chain Stop 2
10 H12-24-1A-3 Paper Magazine Head Guide Angle OPS 1
1 H12-25-1A-3 Paper Magazine Guide Angle NOPS 1
12 H12-33-3 Head Guide Angle Locking Block 2
13 H12-34-01-3 Eccentric Shoulder Nut for Angle Lock 2
14 H12-17-1A-3 Elevator Guide Channel OPS 1
15 H12-18-1A-3 Elevator Guide Channel NOPS 1
16 101-362 Screw 6
17 180-106 Lock Washer 6
18 H12-29-7 Magazine Head Angle Lock Shaft 1
19 H12-31-3 Magazine Head Angle Lock Shaft Lever 1
20 H12-30-3 Magazine Head Angle Lock Lever Knob 1
21 H12-32-3 Lock Lever Catch 1
22 H12-48-3 Lock Lever Catch Bracket 1
23 H12-01-7 Paper Table 1
24 H1205-3 Paper Table Bracket OPS 1
25 H12-06-3 Paper Table Bracket NOPS 2
26 H12-15-3 Screw 3
27 H12-16-3 Washer 3
28 163-105 Wing Nut 3
29 H12-02-7 Paper Table Tie Rod 1
30 180-105 Lock Washer 4
31 H12-10-01-3 Flevator Guide Roller Stud 4
32 H12-13-3 Elevator Guide Roller 4
33 180-110 Lock Washer 6
34 170-110 Nut 6
35 H12-07-01-3 Cahin Lock Stud 2
36 H09-27-3 Elevator Chain Connecting Eyelet 2
37 H09-28-3 Elevator Chain 2
38 180-104 Lock Washer 2
39 125658 Screw 2
40 H12-19-3 Elevator Stop Pin 2
41 181-405 E-Ring 2
42 125-708 Screw 4
43 125-608 Screw 2
44 180-103 Lock Washer 2
a5 H13-51-03-3 Blower Hose £=400mm 2
46 122-165 Screw 2
a7 H12-39-1A-3 Paper Magazien Center Guide Channel 1
48 H09-29-1A-3 Elevator Chain Weight Assy 2




A1002

NOP - Side

@
S
o
|
a
o




Feed Section

Feeder Frame and Paper Guide A1002
IN'\?CE.X Parts No. Description Remarks ' ':e':,':“y

01 125-718 Screw 4
02 180-105 Lock Washer 5
03 H11-38-01-3 Tail Guide Support Arm Metric 1
04 HO01-08-3 Pilot Shaft Bushing Included in 31, 44 2
05 H11-39-3 Bumper for Guide Support Arm 2
06 H11-34-3 Thumb Screw 10
07 H11-42-3 Mounting Bracket 2
08 H1141-1B-3 Tail Side Guide 1
09 H1147-1A-3 Tail Guide Assy 2
10 H11-51-3 Tail Guide Spring 4
1 HO01-10-3 Bushing Included in 31, 44 2
12 H11-44-3 Tail Guide for Short Stock 1
13 H11-40-7 Guide Support Cross Bar 1
14 H11-45-3 Thumb Screw 2
15 H11-41-1A-3 Tail Side Guide 1
16 H11-35-01-3 Tail Guide Support Arm Metric 1
17 H01-26-3 Frame Spacer 4
18 H01-15-01-7 Feeder Frame Top Spreader 1
19 125-708 Screw 1
20 H1606-3' Release Lever Spring 1
21 H36-01-3 Release Lever Mounting Block 1
22 180-108 Lock Washer 6
23 117470 Screw 4
24 125-725 Screw 2
25 H36-03-1A-3 Release Lever 1
26 H36-02-3 Shoulder Screw 2
27 170-106 Nut 2
28 180-106 Lock Washer 2
29 180-104 Lock Washer 4
30 125662 Screw 4
31 H01-01-1D-3 Feeder Side Frame OPS 1
32 H16-08-3 Feeder Control Handle 1
33 H16-09-3 Feeder Control Knob 1
34 H16-03-1A-3 Feeder Control Lever 1
35 H01-15-02-7 Feeder Frame Top Spreader 1
36 181406 E-Ring 1
37 184-108 Flat Washer 1
38 CK05-33 Sheet Separator Bracket 4
39 H11-25-3 Sheet Separator 4
40 184-104 Flat Washer 2
a1 125655 Screw 2
42 HO01-18-01-7 Scaled Cross Bar Metric 1
43

44 H01-04-1C-3 Feeder Frame NOPS 1
45 H11-29-3 Blower Nozzle Bracket 2
46 H11-27-1A-3 Blower Nozzle 2
a7 HO01-16-01-7 Feeder Frame Base Spreader 1
48 101-480 Screw 6
49 170-108 Nut 6
50 H16-08-1A-3 Feeder Control Lever Assy (32~34) 1
51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

—11—



A1003

( 02~08,10,18,19
21,22,24,25

—-12—-



Double Sheet Detector A1003
INhI‘:)g.X Parts No. Description Remarks :;Jer:itl‘\ssy
0 HO01-15-02-7 Feeder Frame Top Spreader 1
02 H04-01-3 Micrometer Bracket 1
03 HO04-05-3 Micrometer Control Knob 1
04 H04-57-3 Crick Stop for Micrometer Control Knob 1
05 180-104 Lock Washer 8
06 125-656 Screw 1
07 HO04-18-3 Sensing Bracket Guide Plate 2
08 125606 Screw 4
09 180-103 Lock Washer 2
10 170-103 Nut 3
11 H04-20-1B-3 Top Micrometer Switch Cover 1
12 HO04-32-3 Bushing 1
13 H04-64-01-3 Lock Nut 1
14 H24-01-3 Micrometer Switch Electrical Lead 1
15 H04-25-3 Micrometer Switch Shield 1
16 E10-02-3 Micrometer Switch 1
17 HO04-24-3 Lower Micrometer Switch Shield 1
18 170-106 Nut 1
19 H04-02-3 Sensing Foot Bracket 1
20 H04-21-3 Screw 2
21 H04-03-3 Screw 1
22 H04-09-3 Adjustment Stem Spring 1
23 G03-26-3 Screw 1
24 H04-06-3 Micrometer Adjusting Stem 1
25 180-106 Lock Washer 1
26 H04-12-3 Detector Side Plate 2
27 170-104 Nut 7
28 HO04-13-3 Detector Side Plate Spreader 2
29 HO04-15-3 Detector Side Plate Spreader 1
30 258-235 Guide Roller Needle Brg B-47 1
31 H04-27-3 Harness 1
32 125-662 Screw 1
33 H04-20-1C-3 Micrometer Switch Assy with Box and Lead (09~17, 20) 1
34 H04-01-1A-3 Detector Assy (02 ~08, 10, 18,19, 21, 22, 24, 25) 1

—13—



A1004

NOP-Side

— 14—



Feed Section

Suction Foot A1004
"ﬁ’g_x Parts No. Description Remarks g‘ri?\uy
01 181-408 E-Ring 1
02 H05-08-3 Flat Washer 1
03 HO07-20-3 Sector Cam Drive Link 1
04 H05-04-01-3 Sector Cam Drive Link Pivot Stud 1
05 181-406 E-Ring 1
06 184-108 Washer 1
07 180-106 Lock Washer 1
08 170-106 Nut 1
09 H05-16-3 Suction Frame Arm Tension Spring 1
10 H05-23-3 Pin for Tension Spring 1
1 HO05-17-1A-3 Cam Follow with Eccentric Stud (12, 13, 49, 63) 1
12 258-610 Cam Follower Included in 11 1
13 181-404 E-Ring Included in 11 4
14 H0S5-14-3 Operating Arm for Suction Frame 1
16 182-169 Taper Pin 3
16 170-105 Lock Nut 5
17 180-105 Lock Washer 6
18 H05-09-01-3 Sector Cam Stud 1
19 HO01-08-3 Pilot Shaft Bushing OPS 2
20 125-720 Screw 2
21 HO05-54-3 Forward Movement Control Bracket 1
22 170-106 Nut 1
23 140-370 Adjustable Stop 1
24 HO05-57-3 Guide Block 1
25 HO05-29-01-3 Tension Spring 1
26 H05-36-7 Suction Frame Pilot Shaft 1
27 H05-28-1A-3 Pilot Shaft Bracket OPS 1
28 H05-50-01-3 Suction Foot On-Off Valve 4
29 H05-47-02-3 Suction Foot Bracket OPS 1
30 184-106 Flat Washer 4
31 324-310 Suction Foot Grommet O-Ring 8
32 H05-49-01-3 Suction Foot 4
33 324-306 Valve Grommet O-Ring 4
34 H05-52-3 Lock Screw for Suction Foot Bracket 4
35 H05-47-01-3 Suction Foot Bracket NOPS 3
36 H05-49-03-3 Rubber Suction Foot for Heavy Stock 4
37 H05-49-02-3 Rubber Suction Foot Stem 4
38 H05-26-3 Shaft Bracket NOPS 1
39 HO05-22-3 Pin for Tension Spring 1
40 125-731 Suction Cut-Off Adjusting Screw 1
a1 HO05-35-3 Rubber Bumper 1
42 HO05-31-01-3 Suction Timing Valve Operating Arm 1
43 H14-34-01-3 Pivot Stud for Alternate Feed Drive Link 1
a4 182-150 Taper Pin 2
45 H14-20-3 Alternate Feed Drive Link 1
46 HO05-37-1A-3 Forward Movement Control Arm 1
47 HO05-41-3 Roller for Forward Control Stop 1
48 250-125.6 Guide Roller Ball Bearing 1
49 184-105 Flat Washer 2
50 HO05-42-3 Guide Roller Stud 1
51 HO05-53-7 Suction Pivot Shaft 1
52 170-108 Nut 1
53 180-108 Lock Washer 1
54 HO05-01-1B-3 Sector Cam with Bushing . 1
55 H05-03-3 Bushing Included in 54 1
56 H05-47-0D-3 Suction Foot Bracket Assy (13, 28, 30, 31, 33, 35) NOPS 3
57 H05-47-0E-3 Suction Foot Bracket Assy (13, 28 ~31, 33) OPS 1
58 HO05-14-1A-3 Operating Arm Assy (11, 14, 16, 17, 56) 1
59 H05-37-1C-3 Forward Movement Control Assy (13,16, 17,46 ~50) 1
60 125-718 Screw 1
61, 125-72§ Screw 1
62 182-148 Taper Pin 1
63 H05-17-3 Eccentric Stud 1
64 HO0741-3 Sector Cam Drive Link 1

— 15—




A1005

NOP- Side

—16 —



Feed Section

Height Control A1005
'Nl\?g'x Parts No. Description Remarks ;"ritf\“y
01 170-106 Nut 2
02 180-106 Lock Washer 2
03 125-712 Screw 7
04 180-105 Lock Washer 4
05 170-105 Nut 4
06 H03-35-3 Return Detent Spring 1
Q7 HO03-15-3 Stud 1
08 H03-13-1A-3 Deflection Plate Return Detent 1
09 181-404 E-Ring 4
10 H03-40-3 Defector Pin 2
1 H03-20-3 Deflection Plate Return Spring 1
12 170-108 Nut 2
13 HO03-05-1A-7 Deflector Plate 1
14 H03-01-7 Guide Plate 1
15 H03-04-3 Lock Washer 3
16 H06-16-02-3 Height Control Arm Lever Spring 1
17 H06-15-01-3 Height Control Arm Lever Drive Collar 1
18 H06-09-3 Stud 1
19 H06-13-1A-3 Height Control Lever 1
20 184-105 Flat Washer 3
21 H07-27-1A-3 Height Control Drive Lever 1
22 184-106 Flat Washer 1
23 H06-20-1A-3 Height Control Drive Lever 1
24 HO06-17-3 Screw 1
25 H06-26-02-3 Height Control Intermediate Lever 1
26 HO06-28-3 Height Control Adjusting Swivel Pin 1
27 181-406 E-Ring 1
28 H06-32-3 Adjusting Knob Guide Block 1
29 H06-30-3 Adjusting Knob Guide Block Swivel Pin 1
30 HO06-31-3 Spring 1
31 HO06-29-1A-3 Adjusting Knob for Height Control 1
32 H06-01-7 Height Control Bar 1
33 H06-08-3 Height Control Bar Connecting Link NOPS 1
34 H06-04-3 Spacing Collar 4
35 H06-05-3 Pivot Pin 1
36 HO03-21-3 Eccentric Deflection Plate Leveling Pin 1
37 170-104 Nut 5
38 180-104 Lock Washer 1
39 184-104 Flat Washer 4
40 122-060 Screw 4
a E09-02-02-3 Solenoid 100V 1
42 E09-02-03-3 Solenoid 110V 1
43 E09-02-04-3 Solenoid 120V 1
a4 E09-02-05-3 Solenoid 200V 1
45 E09-02-06-3 Solenoid 220V 1
46 E09-02-07-3 Solenoid 230V 1
47 E09-02-08-3 Solenoid 240V 1
48 E09-02-09-3 Solenoid 380V 1
49 E09-02-10-3 Solenoid 440V 1
50 H03-24-3 Deflector Drive Link 1
51 HO03-36-3 Collar 2
52 H03-37-3 Pin 1
53 183-744 Cotter Pin 2

—-17-




A1006

47 (35~38)
48 (04,05,39,48)

— 18—



Feed Section

Feed Roller A1006
Iﬂh?()E_x Parts No. Description Remarks . ;"r'tx“y
01 H05-31-01-3 Suction Timing Valve Operating Arm 1
02 H14-34-01-3 Alternate Feed Drive Link Stud 1
03 H14-20-3 Alternate Feed Drive Link 1
04 184-106 Flat Washer 8
05 181-404 E-Ring 5
06 H14-06-0A-3 Alternate Feed Cam 1
07 H14-21-3 Alternate Feed Drive Connecting Link 1
08 H14-23-3 Adjustable Lock Link 1
09 125-706 Screw 2
10 H14-01-0A-3 Alternate Feed Bracket 1
1 181-403 E-Ring 2
12 H14-11-0A-3 Detent Pawl (and Drive Pawl) 1
13 180-105 Lock Washer 1
14 125-712 Screw 4
15 H14-28-3 Hair Spring 1
16 H14-12-3 Detent Pawl Spring 1
17 H14-09-0B-3 Alternate Feed Operating Arm 1
18 5201-05082 Bushing Included in 17 1
19 184-110 Flat Washer 1
20 181-408 E-Ring 1
21 H02-26-1A-3 Idle Sprocket Bracket 1
22 125-760 Screw 1
23 H02-23-1A-3 Idler Sprocket 1
24 258-259 Inner Sleeve Included in 26 OPS 1
25 H0201-1A7 Lower Pullout Roller 1
26 H02-03-1A-7 Forwarding Roller 1
27 HO02-06-1A-7 ist Tape Roller 1
2 H02-08-1A-3 Roller Bearing with Case 2
29 H02-20-3 Pullout Roller Drive Sprocket 1
30 HO02-22-1A-3 Pullout Roller Drive Chain (280-000) 1
31 HO02-18-3 Forwarding Roller Drive Sprocket 1
32 145-358 Set Screw 3
33 HO02-15-1B-3 Tape Roller Pulley 1
34 125-760 Screw 2
35 170-106 Nut 1
36 180-106 Lock Washer 1
37 H02-31-3 Idle Pulley Bracket 1
38 H02-33-3 Idle Pulley Shaft 1
39 H02-37-1A-3 Feeder Drive Belt Tension Idle Pulley 1
40 125-656 Screw 5
a1 HO01-21-3 Retaining Washer 5
42 H02-10-3 Forwarding Roller Bracket 1
43 258012 Needle Bearing 1
44 H02-14-3 Forwarding Roller Bearing Cap 1
45 H02-10-1A-3 Forwarding Roller Bracket Assy (21,22,23) 1
46 258-271 Inner Sleeve Included in 25 ~ 27 5
47 H02-31-0A-3 Idle Pulley Bracket Assy (35 ~38) 1
48 HO02-31-1A-3 Idle Pulley Assy (04, 05, 39, 48) 1
49 H02-23-1B-3 Idle Sprocket Assy (04, 05, 21, 23) 1
50 280-000.2 Link Included in 30 1
51 H02-08-1B-3 Roller Bearing with Case 3

— 19 —



A1007

OP-Side Frame 5

7 &
= L
6 / . 45
70 6l (@, I
: 30 (25.30,31,34)

—20—



Feed Section

Paper Table Elevator Drive Unit A1007
1
'N'\?OE.X Parts No. Description Remarks : ::Jer:'itzssy
01 H05-01-1B-3 Sector Cam with Bushing 1
02 H05-09-01-3 Sector Cam Pivot Stud 1
03 H07-27-1A-3 Raising Control Drive Lever 1
04 H05-04-01-3 Sector Cam Drive Link Pivot Stud 1
05 181-408 E-Ring 1
06 HO05-08-3 Flat Washer 1
07 HO07-20-3 Sector Cam Drive Link 1
08 HO07-21-3 Eccentric Adjustment Screw for Sector Cam Drive Link 1
09 180-106 Lock Washer 7
10 170-106 Nut o 5
| N HO7-13-3 _Shoulder Screw for Feeder Drive Arm 1
12 HO07-16-3 Flanged Bushing 1
13 HO07-07-1B-3 Feeder Operating Lever with Bushing 1
| 14 181-406 E-Ring 3
15 184-108 Flat Washer 2
16 | 181-410 E-Ring 3
17 184-112 Flat Washer 3
18 HO07-09-3 Pivot Stud for Feeder Operating Lever 1
19 H07-34-01-3 Eccentric Screw for Ratchet Link 1
20 ~ HO07-37-3 Elevator Ratchet Drive Link 1
21 180-110 Lock Washer 3
22 170-110 Nut 3
23 HO07-29-3 Raising Control Drive Lever Spring 1
| 24 HO07-30-3 Eccentric Stud for Detent Pawl 1
25 180-105 Lock Washer 5
26 HO08-23-1A-3 Elevator Detent Pawl 1
27 181-404 E-Ring 1
28 HO08-28-3 Detent Pawl Spring 1
29 H08-29-3 Detent Pawl Pivot Stud 1
30 HO08-37-1A-3 Ratchet Release Lever 1
31 H08-39-01-3 Ratchet Release Lever Handle 1
32 H08-01-3 Ratchet Stud 1
33 4206-08036 Spring Pin 1
34 170-105 Nut 3
35 H07-24-3 Plate 1
36 125-708 Screw 3
37 HO08-05-3 Combinating Gear Stud 1
38 HO08-45-1A-3 Combination Gear 1
39 H07-08-3 Oiless Bushing Included in 13 1
40 HO08-41-3 Release Lever Pivot Stud 1
41 H08-33-3 Bumper 1
42 HO08-10-1B-3 Ratchet Drive Link Guide Arm 1
43 H08-12-2A-3 Ratchet Pawl Drive Lever 1
44 H08-18-1A-3 Drive Pawl 1
45 HO08-44-3 Elevator Ratchet Gear 1
46 183-745 Cotter Pin 1
47 H09-16-1A-3 Elevator Hand Crank 1
a8 H09-01-3 Intermediate Elevator Gear 1
49 H09-02-3 Pilot Screw 2
50 H09-03-3 Bevel Gear 1
51 183-206 Roll Pin 1
52 H09-08-3 Worm Gear 1
53 182-171 Taper Pin 1
54 H09-06-3 Worm 1
55 183-205 Roll Pin 1
56 H09-05-3 Worm Shaft 1
57 H09-10-3 Worm Bracket 1
58 125-770 Screw 2
59 H09-13-7 Elevator Sprocket Shaft 1
60 H07-01-1B-3 Feeder Drive Arm with Bushing 1
61 H07-04-3 Feeder Drive Arm Stud 1
62 H07-39-3 Jogger Lever Cam 1
63 HO07-38-3 Jogger Lever Cam Drive Link 1
64 H07-40-3 Adjustment Lock Plate 1
65 HO08-13-3 Drive Pawl Spring 1
66 HO08-21-3 Drive Pawl Collar 1
67 HO01-10-3 Qiless Metal 2
68 H08-37-1B-3 Release Lever Assy (235, 30, 31, 34) 1
69 H08-16-3 Bushing Included in 42, 43 2
70 H05-03-3 Bushing Included in 60 1
71 H09-03-1A-3 Worm Assy (50, 51,54 ~57) 1

—~21—




A1008

— 22—



Feed Section

Upper Pullout Roller and Skidwheel A1008
INI\?CE. Parts No. Description Remarks ger:"tl‘\sy
01 170-106 Nut 2
02 180-106 Lock Washer 2
03 HO04-49-3 Upper Pullout Roller Shaft Bracket 2
04 181-408 E-Ring 2
05 HO04-53-3 Spacing Collar 2
06 HO04-46-7 Upper Pullout Roller Shaft 1
07 H04-47-7 Upper Pullout Roller Pilot Shaft 1
08 H11-19-1B-3 Paper Retainer €=462mm t=0.1mm 2
09 H11-19-1A-3 Paper Retainer £=384mm t=0.1mm 2
10 H11-19-1D-3 Paper Retainer £=462mm t=0.2mm 2
11 H11-19-1C-3 Paper Ratainer 2=384mm t=0.2mm 2
12 H04-39-3 Forwarding Roller Bracket 4
13 H04-35-1B-3 Upper Pullout Roller with Needle Brg. 2
14 H04-36-3 Upper Pullout Roller Bearing Sleeve 2
15 HO04-38-3 Upper Pullout Roller Bearing Retainer 2
16 H04-40-3 Forwarding Roller Bracket Spreader 2
17 170-104 Nut 8
18 H04-45-3 Spacing Collar 4
19 H04-43-1A-3 Forwarding Roller for Old Type 2
20 HO04-42-3 Forwarding Roller Shaft 2
21 183-182 Roll Pin 2
22 180-105 Lock Washer 4
23 125-722 Screw 2
24 HO04-61-3 Pullout Roller Pressure Adjusting Stem 2
25 H04-62-3 Pullout Roller Pressure Compressing Spring 2
26 125-656 Screw 2
27 180-104 Lock Washer 2
28 HO04-57-3 Click Stop 3
29 H04-54-3 Pullout Roller Pressure Adjustment Bracket 2
30 184-106 Flat Washer 2
31 H04-60-3 Pullout Roller Pressure Adjustment Knob 2
32 H11-01-7 Skidwheel Frame Pilot Shaft 1
33 H11-03-01-7 Skidwheel Frame Spreader 1
34 170-110.3 Nut 4
35 125-712 Screw 2
36 140-470 Skidwheel Frame Pilot Pin 2
37 184-108 Flat Washer 2
38 170-108 Nut 2
39 H11-06-01-3 Skidwheel Frame (~HS-18766) 2
40 H11-08-3 Stopper Plate 2
41 H11-10-3 Guide Arm Bracket 4
42 H11-13-3 Skidwheel Bracket Spring 8
43 H11-09-3 Skidwheel Bracket Guide Arm (~ HS-18766) 2
44 181-404 E-Ring 4
45 243-600 Skidwheel Bushing Included in 46 4
46 H11-14-1A-3 Skidwheel 4
47 $30-08-1A-3 Skidwheel Arm W/Cut-Out 1
48 H11-12-3 Skidwheel Bracket 4
49 125-710 Screw 2
50 H15-82-1A-3 Brush Bracket 2
51 H15-81-3 Brush 2
52 EH10-12 Thumb Screw (HS-19289~) 2
53 H15-84-3 Thumb Nut 2
54 $30-08-1B-3 Skidwheel Assy (44~47) 2
55 H15-82-1B-3 Brush Assy (50~53) 2
56 H04-39-1A-3 Forwarding Roller Frame Assy (12,16 ~20) 2
57 H04-43-30-3 Forwarding Roller 2
58 $30-07-1A-3 Skidwheel Arm W/Cut-Out 2
59 $30-07-1B-3 Skidwheel Assy 2
60 $30-01-3 Skidwheel Frame (HS-18767 ~) 2
61 $30-05-1A-3 Skidwheel Bracket Guide Arm (HS-18767 ~) 2
62 H11-01-0B-7 Skidwheel Frame Assy (HS-18767 ~) 1

—23—




A1009

76126,.27,70.77) 526,27, 71,77)
19(26,27,71,72) 18(26,27,71,72)

OP -Side D —sid
(26,27,71,72)
68
N

=7

78(01,02, 05)

—24—



Feed Section

Conveyer with Side Guide A1009
'NﬁoE.x Parts No. Description Remarks ge':'g”y
|01 181-405 E-Ring 5
02 250-126.6 Jogger Cam Follower 1
03 170-105 Nut 6
04 H10-61-3 Jogger Lever Pivot Block 1
05 H10-54-1A-3 Jogger Operating Lever 1
06 H10-52-3 Jogger Drive Bracket 1
07 H10-60-3 Jogger Drive Block 1
08 101-470 Screw 2
09 180-108 Lock Washer 2
10 170-108 Nut 4
1 H10-07013 Conveyor Table Support (~ HS-18766) OPS 1
12 125-718 Screw 4
13 180-105 Lock Washer 10
14 125-712 Screw 4
15 125-665 Screw 4
16 H10-06-1A-3 Conveyor Frame OPS 1
17 170-110.3 Nut 1
18 H10-80-1A-3 Take up Guide Bracket t=0.2mm 1
20 H10-65-7 Guide Adjustment Micro-Control Shaft 1
21 181-408 E-Ring 2
22 H10-75-3 Flat Washer 1
23 H10-74-3 Jogger Lever Cam Guide Block 1
24 H10-68-1A-3 Cam Guide Block Bracket 1
25 125-662 Screw 4
26 170-104 Nut 16
27 180-104 Lock Washer 20
28 H30-08-7 Conveyor Table 1
29 H10-42-1A-3 Jogger Side Guide Frame OPS 1
30 H10-45-3 Compression Spring 4
31 H10-39-1A-3 Side Guide Bracket with Bushing (39) OPS 1
32 H10-43-01-3 Adjustment Knob 4
33 H10-90-1A-3 Side Guide Block OPS 1
34 H10-91-1A-3 Side Guide Block OPS 1
35 184-106 Flat Washer 2
36 H10-49-7 Side Guide Jogging Drive Shaft 1
37 H10-18-01-7 Side Guide Stationary Guide Shaft 1
38 H10-92-3 Outer Side Guide Block Bushing Included in 33, 34 4
39 H10-37-3 Side Guide Bracket Bushing Included in 31, 49 4
40 H10-95-3 Compression Spring 4
a1 258-259 Journal Sleeve Included in 42 2
42 H10-12-1A-7 2nd Tape Roller 1
43 H10-35-3 Conveyor Tape 9
44 H10-29-7 Tape Guide Cross Bar 1
45 H10-34-3 Tape Guide Spring 7
46 H10-33-3 Tape Guide 7
| 47 H02-06-1A-7 1st Tape Roller 1
48 H10-41-1A-3 Side Guide Frame NOPS 1
49 H10-40-1A-3 Side Guide Bracket with Bushing (39) NOPS 1
50 H10-94-01-3 Guide Lock Idle Screw 2
51 H10-38-3 Guide Lock Screw 2
52 H10-30-3 Tape Guide Bracket 2
53 H10-64-3 L Guide Adjustment Micro-Control Knob 1
54 H10-51-3 Jogger Shaft Compression Spring 1
55 184-110 Flat Washer 1
56 H10-85-3 Guide Adjustment Micro-Control Retaining Collar 1
57 183-207 Roll Pin 1
58 H10-89-3 Conveyor Table Support 1
59 H10-87-3 Micro-Control Click Stop 1
60 125-658 Screw 2
61 140-483 Screw 2
62 H10-14-1B-3 Flanged Bearing & Case for Second Tape Roller 2
63 H10-96-01-3 Positioning Plate 2
64 H10-1101-3 Conveyor Tape Support (~HS-18766) NOPS 1
65 H10-05-1A-3 Conveyor Frame NOPS 1
66 H11-69-1A-3 Tape Support Bridge 2
67 H10-93-3 Inner Side Guide Block Bushing Included in 33, 34 4
68 H10-84-1A-3 Take up Guide Bracket (26,27, 71, 72) 1
69 H10-39-1B-3 Jogger Side Guide Assy (01, 29~32) OPS 1
70 H10-40-1B-3 Jogger Side Guide Assy NOPS 1

-25-




A1009

76(22'2277’77'1‘7” 75(26,27,71,77)
( 71,72
19t28. ’ 18126,27,71,72)

OP -Side D -Sid
(26,27,71,72)
6
™

-t

4 &
& e
y }
. 0 04

02
7S 5 N
\S @ 06 @ 05
o 3
39 @ 1 78(01,02, 05)
% 08
40 %
@09
@10

— 26 —



Feed Section

Conveyer with Side Guide A1009
'Nh?g.x Parts No. Description Remarks ger:itlissy

M 125-656 Screw 6
72 H10-76-3 Plate Spring Included in 18, 19, 68 t=0.2mm 3
73 H10-21-01-7 Table Support Spreader 1
74 125-710 Screw 2
75 H10-80-1C-3 Take up Guide t=0.3mm 1
76 125-655 Screw 6
77 H10-76-01-3 Plate Spring (75, 76) t=0.3mm 2
78 H10-54-1B-3 Jogger Lever Assy (01, 02, 05) 1
79 H10-68-1B-3 Cam Guide Block Assy 1
80 118-59-1A-3 Snubber 2
81 118-60-3 Nut 2
82 H10-90-1B-3 Side Guide Block NOPS 1
83 H10-91-1B-3 Side Guide Block NOPS 1
84

85 H11-80-3 Take-up Guide Bracket NOPS 1
86 H11-78-3 Take-up Guide Bracket OPS 1
87 H11-69-1B-3 Take-up Guide Assy (HS-18825~) NOPS 1
88 H11-69-1C-3 Take-up Guide Assy (HS-18825 ~) OPsS 1
89 Conveyor Table Support (HS-18767 ~) 2

H10-07-02-3

—27



7%06,33,50~55 59)

(52~54,5960,62)

A1010

28—



Feed Section

Conveyer with Side Guide A1010
INI\?g'X Parts No. Description Remarks :‘:e"rit;“y
01 H10-65-7 Guide Adjustment Micro Control Shaft 1
02 181-408 E-Ring 1
03 H10-75-3 Flat Washer 1
04 H10-74-3 Jogger Lever Cam Guide Block 1
05 H10-68-1A-3 Cam Guide Block Bracket 1
06 125-712 Screw 7
07 170-104 Nut 6
08 180-104 Lock Washer 10
09 H30-08-7 Conveyor Table 1
10 H15-04-1B-3 Jogger Side Guide Plate 1
1 H10-45-3 Compression Spring 4
12 H15-01-1A-3 Side Guide Bracket 2
13 H10-43-02-3 Adjustment Knob 2
14 H10-43-01-3 Adjustment Knob 2
15 H15-05-1A-3 Nozzle Bracket OPS 1
16 H15-07-3 Nozzle 2
17 H10-49-7 Side Guide Jogger Drive Shaft 1
18 H10-18-01-7 Side Guide Stationary Guide Shaft 1
19 H15-12-3 Stopper Plate 2
20 H15-73-01-3 Side Guide Bushing 1
21 H15-08-3 Snubber 2
22 184-106 Flat Washer 2
23 H10-12-1A-7 2nd Tape Roller 1
24 H10-35-3 Conveyor Tape 9
25 181-405 E-Ring 2
26 170-105 Nut 6
27 125-720 Screw 1
28 HO02-06-1A-7 1st Tape Roller 1
29 H15-03-1B-3 Jogger Side Guide Plate 1
30 H15-15-3 Paper Retainer Bracket 1
31 H15-86-3 Paper Retainer 2
32 H15409-3 Snubber Ring 2
33 180-105 Lock Washer 9
34 H10-64-3 Guide Adjustment Micro Control Knob 1
35 H10-51-3 Jogger Shaft Spring 1
36 184-110 Flat Washer 1
37 H10-85-3 Adjustment Control Retaining Collar 1
38 183-207 Roll Pin 1
39 125-665 Screw 4
40 125-656 Screw 12
41 184-104 Flat Washer 12
42 125-606 Screw 4
43 170-103 Nut 4
44 140-483 Screw 2
45 H11-69-1A-3 Tape Support Bridge 2
46 H10-05-1A-3 Conveyor Frame NOPS 1
a7 H10-2101-7 Table Support Spreader 1
48 H15-75-3 Spring 2
49 H15-76-3 Screw 2
50 H15-58-1A-3 Air Control Valve Bracket 1
51 H15-61-3 Air Control Valve 1
62 184-114 Flat Washer 4
53 H13-13-3 Spring 2
54 181-412 E-Ring 2
55 H15-64-3 Air Control Shaft 1
56 H13-14-3 Control Valve Knob 2
57 145-410 Set Screw 2
58 125-710 Screw 2
59 183-211 Roll Pin 2
60 H15-51-3 Vaccum Direction Shaft 1
61 183-203 Roll Pin 2
62 H15-46-0A-3 Vacuum Direction Valve 1
63 H13-53-02-3 Vinyl Hose 2
64 H13-5104-3 Vinyl Hose 1
65 A04-63-3 Guide Lock Screw 4
66 H13-51-06-3 Vinyl Hose 1
67 H13-51-03-3 Vinyl Hose 1
68 H15-18-3 Paper Retainner Bracket NOPS 1
69 H15-02-1A-3 Side Guide Bracket NOPS 1
70 125-718 Screw 2

~29




A1010

— 30—



Feed Section
Conveyer with Side Guide

A1010
'NN?OE.X Parts No. Description Remarks :;Je':ltzssy
| 7 H15-05-1B-3 Nozzle Bracket NOPS 1
72 H15-73-02-3 Side Guide Bushing 1
73 H13-54-01-3 Hose Band 3
74 H10-68-1B-3 Cam Guide Block Assy 1
| 75 118-59-1A-3 Snubber 2
76 118-60-3 Nut 2
77 H15-58-1B-3 Air Control Valve Assy 1
78 H15-46-1A-3 Vacuum Direction Valve Assy 1
79 H10-76-3 Plate Spring i t=0.2mm 1
80 H11-80-3 Take-up Guide Bracket NOPS 1
81 H11-78-3 Take-up Guide Bracket OPS 1
[ 82 125-655 Screw 6
83 H11-69-1B-3 Take-up Guide Assy (HS-18825 ~) NOPS 1
84 H11-69-1C-3 Take-up Guide Assy (HS-18825 ~) OPS 1

31—



A1011

29 53 (22~ 25,30,32,33,26,37,38,50,52 )
/ 35 54 (22~ 25,30,32,33,36,37,38,51,52)

43,44,45,60,61,67,68

47,48,62,63
/

(26~ 28,34)
36

50 (13,14,21,56)
"51  (13,21,3556)

(13,14,21,41,42,56)

Inlet Filter Bracket"

Outlet Filter Bracket

NEW TYPE
(HS-16008 ~ )

— 32—



Pump and Motor A1011
|N|\|‘JOE.X Parts No. Description Remarks gs':it;ssy

01 145-362 Screw 1
02 B08-07-03-3 Pump Drive Belt 60Hz 42" 1
03 B08-07-01-3 Pump Drive Belt 50Hz 43" 1
04 B08-03-01-3 Motor Mounting 2
05 101481 Motor Mounting Screw 4
06 180-108 Lock Washer 4
07 101-489.5 Belt Tension Adjusting Screw 1
08 170-108 Lock Nut 1
09 101-571 Bolt 4
10 170-110 Nut 4
1 180-110 Lock Washer 8
12

13 H13-32-1A-3 Joint 2
14 H13-23-01-3 Filter Bracket 2
15 H13-24-3 Filter Bottle 2
16 H13-28-3 Filter 2
17 H13-25-3 Filter Gasket 2
18 H13-26-3 Filter Retaining Stem 2
19 H13-27-3 Filter Retaining Plate 2
20 163-105 Wing Nut for Filter Retainer 2
21 H13-30-3 Hose Fitting 2
22 H13-77-3 Ball Bearing 2
23 H13-91-01-3 Rotor Brade 2
24 H13-92-3 Pump Pulley 3
25 H13-97-3 Key for Pump Pulley 1
26 H13-61-01-3 0il Reservoir Bottle Nipple 1
27 H13-57-0A-3 Oil Cap 1
28 H13-62-3 0il Wick 1
29 H13-59-3 0il Reservoir Bottle 1
30 145-365 Screw 1
31 H13-72-3 Pump Mounting Block 2
32 180-704 Ring Key 1
33 174-704 Bearing Nut 1
34 H13-60-3 Oil Reservoil Washer 1
35 H13-23-0A-3 Filter Bracket for Pull Register 1
36 H13-57-1B-3 Oil Reservoir Assy 1
37 H13-98-3 Oil Retainer 1
38 H13-75-2A-3 Pump with Pulley 1
39 H13-54-02-3 Hose Clip 1
40 H13-51-03-3 Viny!l Hose 1
a H19-04-3 Joint 1
42 HC06-05 Hose Fitting 1
43 E01-01-3 Pump Drive Motor (110V) Single Phase 1
a4 E01-67-3 Pump Drive Motor (200V) (~ HS-19041) 3 Phase 1
45 E01-69-3 Pump Drive Motor (220V ~380V) (~ HS-19041) 3 Phase 1
46 B25-18-3 Shim 2
47 B08-06-11-3 Pump Drive Motter Pulley ( ~HS-19041) 60Hz 1
48 B08-06-12-3 Pump Drive Motter Pulley (~ HS-19041) 50Hz 1
49 H13-19-04-7 Motor, Pump Mounting Platform 1
50 H13-23-1A-3 Inlet Filter Bracket for Pull Register For Push Register 1
51 H13-23-1C-3 Inlet Bracket for Pull For Pull Register 1
52 H19-04-1A-3 Qutlet Filter Bracket for Push Register 1
53 H13-75-6A-3 Pump Assy For Pull Register 1
54 H13-75-6B-3 Pump Assy For Push Register 1
55 101-570 Bolt 4
56 H13-33-3 Nipple 3
57 E91-08-3 Capacitor Included in 43 1
58 E91-10-3 Governor Switch Included in 43 1
59 B08-36-3 Rubber 50Hz 4
60 E01-83-3 Pump Drive Motor (200V) (HS-19042 ~) 3 Phase 1
61 E01-85-3 Pump Drive Motor (100 ~ 200V) (HS-19022 ~) Single Phase 1
62 B08-06-13-3 Pump Drive Motor Pulley (HS-19042 ~) 60Hz 3 Phase 1
63 B08-06-14-3 Pump Drive Motor Pulley (HS-19042 ~) ~ 60Hz 3 Phase 1
64 101-375 Screw (HS-19042 ~) 4
65 184-106 Flat Washer (HS-19042 ~ ) -4
66 B08-03-31-3 Motor Mounting Block (HS-19042 ~) 2
67 E01-87-3 Pump Drive Motor (120V/240V) (HS-19314 ~) | Single Phase 1
68 E01-89-3 Pump Drive Motor (220V/380V) (HS-19295 ~) 3 Phase 1
69 E91-11-3 Governor Switch Included in 61, 67 1
70 E91-13-3 Capaciter Included in 61, 67 1

— 33 —




A1012

752 (01~08,17,18,21~ 23,53)

(13,19,24~31,34)

—34_



Air Piping and Control Valve A1012
IN“IID&X Parts No. Description Remarks '?,p:rit;«ssy
01 HO05-62-0C-3 Suction Timing Valve 1
02 H14-33-01-3 Suction Timing Valve Cover Arm 1
03 | HO05-72-013 Suction Timing Valve Cover 1
04 181-403 E-Ring 1
05 HO05-68-3 Tension Spring 1
06 183-183 Roll Pin ) 1
07 170-103 Nut 1
08 H14-32-3 Alternate Feed Engagement Knob 1
09 181-404 E-Ring 2
10 HO05-74-1A-3 Release Valve Bracket 1
1 HO5-83-3 Release Lever Spring 1
12 HO05-79-3 Pivot Pin 1
13 180-105 Lock Washer 6
14 170-105 Nut 5
15 HO05-35-3 Bumper 1
16 125-722 Screw 1
17 H14-31-3 Engagement Stem Spring 1
18 H14-29-3 Engagement Stem 1
19 125-712 Screw 3
20 H14-24-0A-3 Alternate Feed Operating Lever 1
21 184-104 Flat Washer 1
22 125665 Screw 1
23 H05-73-02-3 Pin 1
24 183-211 Roll Pin - 2
25 184-114 Flat Washer 6
26 H18-26-3 Air Control Lid 1
27 125-708 Screw 4
28 H13-13-3 Spring 2
29 181412 E-Ring 2
30 H13-08-3 Air Control Shaft 2
31 H13-04-1A-3 Air Control Valve Bracket 1
32 180-106 Lock Washer 4
33 125-762 Screw 2
34 H18-36-0A-3 Air Control 1
35 HO05-84-3 Spring Hook 1
36 H13-51-01-3 Connection Hose 9 ¢ 2= 300mm 3
37 H13-51-03-3 Forward Blowe Hose 9 ¢ 2 =400mm 2
38 H13-54-01-3 Hose Retainer 11
39 H13-51-05-3 Suction Foot Hose 9 ¢ 2= 500mm 1
40 H13-52-01-3 Blower Hose 10 ¢ £ = 400mm 3
41 H13-52-02-3 Hose 10 ¢ &= 1000mm 1
42 H18-47-01-3 Hose 10 ¢ 2= 300mm 2
43 125-715 Screw 2
44 H13-46-01-3 Hose Joint 1
45 H1347-3 Hose Band 2
a6 H13-14-3 Air Control Shaft Knob 2
a7 145410 Set Screw 2
48 H13-46-2A-3 Suction Valve Hose Joint 1
49 101-360 Screw 2
50 125-710 Screw 2
51 H18-36-1A-3 Air Control Assy (13,19, 24 ~ 31, 34) 1
52 HO05-62-1B-3 Suction Timing Valve Assy (1~8,17,18) 1
53 170-104 Nut 1
54 H13-54-02-3 Hose 9 ¢ £=350mm 2
55
56
57
58
59
60
61 o
62
63
64
65 T
66
67
68 T
69
70

— 35—



A1013

NOP-Side

25 24 23

14,1718,
38~ 44,

OP-Side

— 36 —



Press Section

Printing Frame and Paper Feed Plate A1013
mr?g.x Parts No. Description Remarks ge':itlissy

01 M01-03-01-7 Cross Frame 1
02 M04-5701-7 Paper Feed Plate Metric 1
04 122-110 Screw 3
05 M01-02-3 Printing Head Frame NOPS 1
06 MO01-16-7 Bar Spreader 1
07 125-712 Screw 3
08 180-105 Lock Washer 4
09 M05-45-3 Mounting Plate 1
10 M05-43-3 Delivery Timing Bracket 1
1" 101-370 Screw 1
12 M05-48-01-3 Shoulder Screw 1
13 M05-49-0A-3 Delivery Timing Lever 1
14 250-126.6 Bearing 1
15 M05-50-3 Pin 1
16 184-106.3 Flat Washer 1
17 180-106 Lock Washer 5
18 170-106 Nut 2
19 183-747 Cotter Pin 1
20 M05-55-3 Pivot Pin 1
21 M05-01-7 Main Drive Shaft 1
22 A17-18-3 Main Drive Shaft Bushing 1
23 101-470 Screw 2
24 183-180 Roll Pin 2
25 M01-24-3 Guide Plate 2
26 MO01-23-3 Spring 2
27 180-108 Lock Washer 1
28 170-108 Nut 1
29 125-710 Screw OPsS 3
30

31 M05-04-3 Main Drive Gear 1
32 182-167 Taper Pin 1
33 M01-11-01-3 Top Spreader Screw NOPS 1
34 MO01-09-7 Top Spreader 1
35 A01-05-3 Screw 1
36 180-110 Flat Washer 1
37 MO01-12-7 Bottom Spreader 1
38 H15-23-3 Timing Valve Shaft 1
39 H15-21-3 Timing Valve 1
40 H15-27-3 Flat Washer 2
a1 H15-263 Spring 1
42 H15-28-3 Timing Valve Bracket 1
43 145-508 Set Screw 1
44 181-406 E-Ring 1
45 125-718 Screw 2
46 184-106 Flat Washer 1
47 H15-31-01-3 Spring 1
48 183-205 Roll Pin 2
49 H15-22-3 Pin 1
50 181-405 E-Ring 1
51 243-608 Delivery Timing Lever Bushing 1
52 101-380 Screw 3
53 H13-51-06-3 Hose 1
54 H13-51-04-3 Hose 1
55 H13-54-02-3 Hose Retainer 2
56 H15-28-1A-3 Timing Valve Assy (14,17,18,38~44,46,49,50) 1
57 M05-49-1C-3 Delivery Timing Lever Assy (10 ~18) 1

— 37 —




A1014

NOP—Side

66 (0I113)

65 (23.61)

34

-

35/\%

— 38 —



Press Section

Lower Feed Roller and Hand Wheel A1014
lN“?g.x Parts No. Description Remarks . ger:'itl‘\ssy
01 M04-44-1A-3 Sheet Detector Finger 3
02 ‘M04-37-3 Pilot Screw 4
03 145-506 Set Screw 1
04 M04-46-3 Collar 1
05 183-744 Cotter Pin 1
06 M04-36-3 Twist Spring 1
07 M24-05-7 Sheet Detector Shaft 1
08 M04-42-3 Detent Pawl 1
09 M04-38-3 Detent Pawl Bracket 1
10 125-672 Screw 1
1 170-104 Nut 1
12 183-747 Cotter Pin 1
13 M04-43-3 Pawl Spring 1
14 125-708 Screw 1
15 180-105 Lock Washer 1
16 CK02-33 Detent Pawl Stop 1
17 M04-26-1A-7 Head Stop Shaft with Finger 1
18 183-152 Roll Pin 6
19 M04-32-3 Twist Spring 1
20 M04-30-3 Head Stop Operating Cam 1
21 M04-33-3 Head Stop Bushing NOPS 1
22 M04-56-3 Lower Feed Roller Bushing NOPS 1
23 M04-53-3 Lower Feed Roller Drive Gear Included in 66 1
24 MO05-42-1A-3 Combination Gear 1
25 243-619 Bushing Included in 24 2
26 M05-39-02-3 Combination Gear Stud 1
27 M05-33-3 Timing Drive Gear 1
28 MO05-28-7 Timing Shaft 1
29 183-208 Roll Pin 1
30 MO05-31-3 Delivery Timing Cam 1
31 101-362 Screw 1
32 H15-41-3 Timing Cam 1
33 MO05-37-3 Collar 1
34 MO04-60-3 Screw 1
35 M04-59-3 Head Stop Bracket Included in 17 1
36 MO01-10-01-3 Top Spreader Screw OPS 1
37 M05-03-3 Main Drive Shaft Bushing OPS 1
38 HO01-21-3 Retaining Washer 3
39 MO01-31-3 Spacing Collar 1
40 181-412 E-Ring 1
41 EMO04-67 Lower Feed Roller Eccentric Bushing OoPS 1
42 MO05-35-3 Feeder Crank 1
43 145-460 Set Screw 3
44 101-381 Screw 3
45 180-106 Lock Washer 3
46 M05-08-1B-3 Hand Wheel 1
47 M05-10-3 Pilot Screw 1
48 117-530 Screw 2
49 M01-20-3 Spring Pin 1
50 M01-08-3 Screw 1
51 170-108.3 Nut 1
52 M05-30-3 Timing Shaft Bushing 1
53 A01-14-3 Screw OPS 1
54 M01-21-3 Stud Pin 2
55 145-505 Set Screw 1
56 M01-09-7 Top Spreader 1
57 M01-12-7 Bottom Spreader 1
58 184-110 Flat Washer 1
59 125-656 Screw 3
60 117-525 Screw 2
61 183-168 Roll Pin Included in 66 1
62 M03-24-3 Inside Bearing Retainer 1
63 122-110 Screw 3
64 M04-26-1B-7 Head Stop Assy (05,17 ~20) 1
65 M04-51-1A-7 Lower Feed Roller Assy (23, 61) 1
66 M24-05-2B-7 Sheet Detector Finger Assy (01 ~13) 1
67 117-408 Screw 1




45

A1015

OP-Side

09,22,23,31 )
36,37,39~ 4|

(

_ 40—

46 (IS,IQ.ZO)
24,25,26



Press Section

Impression Cam and Counter A1015
INDEX Parts No. Description Remarks ;L)j:ri?\ssy
01 M01-01-3 Printing Head Frame OPS 1
02 MO03-24-3 Inside Bearing Retainer OPS 2
03 122-110 Screw 6
04 M03-26-3 Outside Bearing Retainer OPS 1
05 M03-31-1A-3 Counter Operating Lever 1
06 M03-32-3 Fiber Spacer 1
07 M03-28-3 Impression Cam 1
08 117-362 Screw 3
09 184-106 Flat Washer 1
10 118-17-3 Shoulder Screw 1
1" M03-35-3 Counter Bracket 1
12 180-106 Lock Washer 2
13 M03-38-1A-3 Counter Assy 1
14 125-612 Screw 4
15 184-103 Washer 4
16 170-103 Nut 5
17 M03-34-3 Counter Lever Spring 1
18 118-60-3 Nut 1
19 M02-59-3 Adjustable Latch 1
20 M22-45-1D-3 Impression Lever 1
21 181-406 E-Ring 1
22 183-140 Roll Pin 1
23 M02-40-3 Impression Control Knob 1
24 M02-57-01-3 Impression Cam Follower 1
25 M02-55-01-3 Impression Cam Follower Shaft 1
26 184-105 Flat Washer 1
27 MO02-62-01-3 Impression Lever Stud 1
28 180-108 Lock Washer 1
29 170-108 Nut 1
30 M02-67-3 Impression Lever Spring 1
31 M02-49-3 Impression Drive Pawl 1
32 180-105 Lock Washer 1
33 101-466 Screw 1
34 184-108 Flat Washer 1
35 M02-45-3 Scale Pointer 1
36 M02-42-3 Adjustment Sector 1
37 M02-43-3 Screw 1
38 170-105 Nut 1
39 M02-48-3 Straight Pin 1
40 M02-39-3 Adjustment Worm 1
41 M02-36-1B-3 Impression Adjustment Bracket 1
42 122-115 Screw 3
43 M02-30-3 Impression Cylinder Shaft Bushing OPS 1
a4 117-375 Screw 2
45 MO02-68-02-3 Impression Gripper Operating Cam 1
46 M22-45-1E-3 Impression Lever Assy 1
a7 M02-36-1C-3 Impression Adjustment Sector Assy 1
48 125-658 Screw 2
49 180-104 Lock Washer 2
50 M02-75-3 Plate 1
51 125-620 Screw 1
52 M02-80-3 Detent Pawl Spring 1

— 4] —




A1016

22 {01~05,07~18.20.21)

_4—



Press Section

Upper Feed Roller A1016
IN'?&X Parts No. Description Remarks g;itl-s\ssy
| o1 M04-01-7 Upper Feed Roller Frame 1
02 145-406 Set Screw 2
03 M04-03-1A-7 Upper Feed Roller (with Bearing) 1
04 170-106 Nut 1
05 M04-05-3 Upper Feed Roller Pilot Pin 2
06 M04-22-3 Upper Feed Roller Frame Pivot Pin OPS 1
07 M04-17-3 i Adjustment Screw 1
08 250-126.6 Cam Band Follower 1
09 M04-12-3 Follower Shaft 1
10 M04-09-01-3 | Upper Feed Roller Operating Arm 1
1n 125-665 Adjustment Screw fo<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>